Ny
D
543 e

Z
=
R

3L

FCC Radio Test Report
FCC ID: RWO-RZ090310

This report concerns: [XClass Il Change

Project No. : 1906C174

Equipment : Notebook

Test Model : RZ09-031

Series Model : RZ09-0310

Integrated : Brand Name: Intel

Module Model Name: AX201NGW

Applicant : Razer Inc.

Address : 201 3rd Street, Suite 900, San Francisco, CA 94103,
USA

Date of Receipt : Jun. 28, 2019

Date of Test : Jul. 01, 2019 ~ Aug. 05, 2019

Issued Date : Aug. 08, 2019

Tested by : BTL Inc.

Testing Engineer : L{Jﬂul{}}wu"’

(WeIIJIZhou)

Technical Manager : g va
(Steven Lu)

Authorized Signatory : j«g&ﬂ( W_
(Ethan Ma)

BTI. INOC.

No.3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan,
Guangdong, China.
TEL: +86-769-8318-3000  FAX: +86-769-8319-6000

%7~ |AccrepiTED)

Certificate #5123.02

Report No.: BTL-FCCP-1-1906C174 Page 1 of 191
Report Version: RO1


file://Neutron/%E6%96%87%E4%BB%B6%E5%B0%88%E5%8D%80/%E8%B2%B3%E9%9B%B6%E9%9B%B6%E6%9F%92%E5%A0%B1%E5%91%8A%E6%A0%BC%E5%BC%8F/%E5%85%B1%E9%80%9A%E8%B3%87%E6%96%99/%E5%A0%B1%E5%91%8A%E6%8C%81%E6%9C%89%E4%BA%BA%E8%88%87%E8%A3%BD%E9%80%A0%E5%95%86.doc
file://Neutron/%E6%96%87%E4%BB%B6%E5%B0%88%E5%8D%80/ReportFormats/ReFoDatabase/TechPIC.doc
file://Neutron/%E6%96%87%E4%BB%B6%E5%B0%88%E5%8D%80/ReportFormats/ReFoDatabase/LaboratoryPIC.doc

@N

&)
R

50 e

?/C,

3L

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable
and that test instruments used has been calibrated with standards traceable to international standard(s)
and/or national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NIST,
A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results,
so it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of
applied standards and in all the possible configurations as representative of its intended use.

Limitation
For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use
in determining the Pass/Fail results.
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1. GENERAL SUMMARY

Equipment : Notebook
Brand Name : RAZER

Test Model : RZ09-031
Series Model : RZ09-0310

Applicant . Razer Inc.
Manufacturer : Razer Inc.
Address : 201 3rd Street, Suite 900, San Francisco, CA 94103,USA

Date of Test : Jul. 01, 2019 ~ Aug. 05, 2019
Test Sample : Engineering Sample No.: DG190627152
Standard(s) : FCC Part15, Subpart E(15.407)

ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc..

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1906C174) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of A2LA according to the ISO/IEC 17025 quality
assessment standard and technical standard(s).

Test results included in this report are only for the UNII-1 and UNII-2A part.
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part15, Subpart E(15.407)
Stg:gtaizdés) Test Item Test Result | Judgement | Remark
15.207 AC Power Line Conducted | PASS | e
15.407(b) Emissions
15.407(b) ,
15.205(a) Radiated Emissions ﬁppe”gfxg PASS | e
15.209(a) ppendix
15.407(a) .
15.407(e) Spectrum Bandwidth | = - PASS | -
15.407(a) Maximum Output Power | - PASS | -
15.407(a) Power Spectral Density | - PASS | -
15.407(g) Frequency Stability | - PASS | -
15.203 Antenna Requirements | = - PASS | -
15.407(c) Autom_?tlcally _Dlg,contlnue ______ PASS Note(2)
ransmission

Note:

(1) “N/A” denotes test is not applicable in this test report.

(2) During no any information transmission, the EUT can automatically discontinue transmission
and become standby mode for power saving. the EUT can detect the controlling signal of
ACK message transmitting from remote device and verify whether it shall resend or
discontinue transmission.

(3) For UNII-1 this device was functioned as a
[] Access point device [X] Client device

(4) In this report only the radiated spurious emissions were evaluated and recorded. For the test
results of all other test items please refer to module test report.
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2.1 TEST FACILITY

2.2 MEASUREMENT UNCERTAINTY
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below
are based on a 95% confidence level (based on a coverage factor (k=2))

The BTL measurement uncertainty as below table:

A. Radiated emissions test:

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.

BTL's Test Firm Registration Number for FCC: 357015
BTL's Designation Number for FCC: CN1240

: Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
30MHz ~ 200MHz \Y 4.88
30MHz ~ 200MHz H 4.14
200MHz ~ 1,000MHz Vv 4.62
200MHz ~ 1,000MHz H 4.80
DG-CBO3 | CISPR 1GHz ~ 6GHz - 4.58
6GHz ~ 18GHz - 5.18
18 ~26.5 GHz - 3.80
26.5 ~ 40 GHz - 4.30

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Notebook
Brand Name RAZER
Test Model RZ09-031
Series Model RZ09-0310

Model Difference(s)

Only differ in model name and matching adapter.

Hardware Version

LY320_MB

Software Version

Windows 10

Power Source

1# DC voltage supplied from AC/DC adapter.
Brand / Model: RAZER / RC30-0239

2# Supplied from battery.
Brand / Model: RAZER / RC30-028102

Power Rating

1# 1/P: 100-240V~2A 50/60Hz
O/P: 5V/QV/15V ——= 3A, 20V ——- 3.25A
2# DC 11.55V,4602mAh,53.1Wh

Operation Frequency

UNII-1: 5150 MHz~5250 MHz
UNII-2A: 5250 MHz~5350 MHz

Modulation Type

IEEE 802.11a/n/ac: OFDM
IEEE 802.11ax: OFDMA

Bit Rate of Transmitter

Up to 2402 Mbps
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Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

user's manual.

2. Channel List:

IEEE 802.11a
IEEE 802.11n (HT20) | == o921n ((\';';‘T‘%) IEEE 802.11ac (VHT80)
IEEE 802.11ac (VHT20) IEEE 802‘ 11ax (HE40) IEEE 802.11ax (HE80)
IEEE 802.11ax (HE20) )
UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 38 5190 42 5210
40 5200 46 5230
44 5220
48 5240
IEEE 802.11ac (VHT160)
IEEE 802.11ax (HE160)
UNII-1
Channel Fr?&lﬁezr;cy
50 5250
IEEE 802.11a

IEEE 802.11n (HT20)
IEEE 802.11ac (VHT20)
IEEE 802.11ax (HE20)

IEEE 802.11n (HT40)
IEEE 802.11ac (VHT40)
IEEE 802.11ax (HE40)

IEEE 802.11ac (VHT80)
IEEE 802.11ax (HE80)

UNII-2A UNII-2A UNII-2A
Channel Fr?'\(altﬁezr;cy Channel Fr?l\(jlllj_lezr;cy Channel Fr?&llj_'ezr;cy
52 5260 54 5270 58 5290
56 5280 62 5310

60 5300
64 5320
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4. The worst case for 1TX/2TX as follow:

= #
3. Table for Filed Antenna:
Gain
Ant. Brand P/N Antenna Type Connector (dBi)
[
(Caph))
1 W ¢ BY5780-16-002-C PIFA N/A 4.57
2 («&Tém) BY5780-16-001-C PIFA N/A 4.49
Noe. it

The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and receivers (2T2R).

Operating Mode

TX Mode

1TX

2TX

IEEE 802.11a

V (ANT 1)

IEEE 802.11n(HT20)

V (ANT 1+ ANT 2)

IEEE 802.11n(HT40)

V (ANT 1 + ANT 2)

IEEE 802.11ac(VHT20)

V (ANT 1 +ANT 2)

IEEE 802.11ac(VHT40)

V (ANT 1+ ANT 2)

IEEE 802.11ac(VHT80)

V (ANT 1 +ANT 2)

IEEE 802.11ac(VHT160)

V (ANT 1 + ANT 2)

IEEE 802.11ax(HE20)

V (ANT 1+ ANT 2)

IEEE 802.11ax(HE40)

V (ANT 1 + ANT 2)

IEEE 802.11ax(HE80)

V (ANT 1 +ANT 2)

IEEE 802.11ax(HE160)

V (ANT 1 + ANT 2)
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3.2 TEST MODES

operation mode.

The test system was pre-tested based on the consideration of all possible combinations of EUT

Pretest Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N (HT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N (HT40) Mode / CH38, CH46 (UNII-1)
Mode 4 TXAC (VHT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TXAC (VHT40) Mode / CH38, CH46 (UNII-1)
Mode 6 TXAC (VHT80) Mode / CH42 (UNII-1)
Mode 7 TXAC (VHT160) Mode / CH50 (UNII-1)
Mode 8 TX AX (HE20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 9 TX AX (HE40) Mode / CH38, CH46 (UNII-1)
Mode 10 TX AX (HE80) Mode / CH42 (UNII-1)
Mode 11 TX AX (HE160) Mode / CH50 (UNII-1)
Mode 12 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 13 TX N (HT20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 14 TX N (HT40) Mode / CH54, CH62 (UNII-2A)
Mode 15 TXAC (VHT20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 16 TXAC (VHT40) Mode / CH54, CH62 (UNII-2A)
Mode 17 TXAC (VHT80) Mode / CH58 (UNII-2A)
Mode 18 TX AX (HE20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 19 TX AX (HE40) Mode / CH54, CH62 (UNII-2A)
Mode 20 TX AX (HE80) Mode / CH58 (UNII-2A)
Mode 21 TX A Mode / CH36 (UNII-1)
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Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

Radiated emissions test — Below 1G
Final Test Mode Description
Mode 21 TX A Mode / CH36 (UNII-1)
Radiated emissions test — Above 1G
Final Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N (HT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N (HT40) Mode / CH38, CH46 (UNII-1)
Mode 4 TXAC (VHT20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 5 TXAC (VHT40) Mode / CH38, CH46 (UNII-1)
Mode 6 TXAC (VHT80) Mode / CH42 (UNII-1)
Mode 7 TXAC (VHT160) Mode / CH50 (UNII-1)
Mode 8 TX AX (HE20) Mode / CH36, CH40, CH48 (UNII-1)
Mode 9 TX AX (HE40) Mode / CH38, CH46 (UNII-1)
Mode 10 TX AX (HE80) Mode / CH42 (UNII-1)
Mode 11 TX AX (HE160) Mode / CH50 (UNII-1)
Mode 12 TX A Mode / CH52, CH60, CH64 (UNII-2A)
Mode 13 TX N (HT20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 14 TX N (HT40) Mode / CH54, CH62 (UNII-2A)
Mode 15 TXAC (VHT20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 16 TXAC (VHT40) Mode / CH54, CH62 (UNII-2A)
Mode 17 TXAC (VHT80) Mode / CH58 (UNII-2A)
Mode 18 TX AX (HE20) Mode / CH52, CH60, CH64 (UNII-2A)
Mode 19 TX AX (HE40) Mode / CH54, CH62 (UNII-2A)
Mode 20 TX AX (HE80) Mode / CH58 (UNII-2A)
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3.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

1 EUT 2
EUT (Adapter)
AC 100-240V
3.4 SUPPORT UNITS

Item Equipment Mfr/Brand Model/Type No. Series No.
Item Cable Type Shielded Type Ferrite Core Length

1 DC Cable NO NO 2m

2 AC Cable NO NO 1m

Report No.: BTL-FCCP-1-1906C174
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41 LIMIT

4. RADIATED EMISSIONS TEST

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in
the table below has to be followed.

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS
Frequency EIRP Limit Equivalent Field Strength at 3m
(MHz) (dBm/MHz) (dBuV/m)
5150-5250 -27 68.3
5250-5350 -27 68.3

NOTE:

(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field
1000000+/30P

strength: E =

MV/m, where P is the eirp (Watts)
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4.2 TEST PROCEDURE

a.

The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the

top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of

the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna

was tuned to heights find the maximum reading (used Bore sight function).

. The receiver system was set to peak and average detect function and specified bandwidth

with maximum hold mode when the test frequency is above 1 GHz.

. The initial step in collecting radiated emission data is a receiver peak detector mode

pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the

Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak

Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.3 DEVIATION FROM TEST STANDARD

No deviation

4.4 TEST SETUP

30 MHz to 1 GHz

Ground Plane

Receiver | % Amp.

Report No.: BTL-FCCP-1-1906C174 Page 15 of 191
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Above 1 GHz

Ground Plane

Receiver Amp.

4.5 EUT OPERATION CONDITIONS
The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
The EUT was programmed to be in continuously transmitting/TX mode.
4.6 EUT TEST CONDITIONS
Temperature: 24°C  Relative Humidity: 68% Test Voltage: AC 120V/60Hz
4.7 TEST RESULTS - 30 MHz TO 1000 MHz
Please refer to the APPENDIX A.
4.8 TEST RESULTS - ABOVE 1000 MHz
Please refer to the APPENDIX B.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. MEASUREMENT INSTRUMENTS LIST

Radiated Emissions - 30 MHz to 1 GHz

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarzbeck VULB9160 9160-3232 Mar. 09, 2020
2 Amplifier HP 8447D 2944A09673 Aug. 11, 2019
3 Receiver Agilent N9038A MY52130039 | Aug. 11, 2019

. LMR-400(30MHz-
4 Cable emci 1GHz)(8m+5m) N/A May 24, 2020
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
/ Software Farad Ver.NB-03A1-01 NIA N/A

Radiated Emissions - Above 1 GHz

Iltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Double Ridged ETS 3115 75789 Mar. 09, 2020
Guide Antenna
g | BroacBand Hom | - schwarzbeck | BBHA 9170 9170319 | Jun. 23, 2020
Amplifier Agilent 8449B 3008A02333 Mar. 10, 2020
Microwave EMC
4 Preaz\wdpglgfz)rrW|th INSTRUMENT EMC2654045 |980039 & HAO1| Mar. 10, 2020
5 Receiver Agilent N9038A MY52130039 | Aug. 11, 2019
6 Controller CT SC100 N/A N/A
7 Controller MF MF-7802 MF780208416 N/A
8 Cable mitron B10-01-01-12M 18072744 Jun. 29, 2020
Measurement EZ-EMC
0 Software Farad Ver.NB-03A1-01 N/A N/A

Remark: “N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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6. EUT TEST PHOTOS
Radiated Emissions Test Photos

30 MHz to 1000 MHz

‘!!!!!!r
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Radiated Emissions Test Photos

Above 1 GHz

i

Vg
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APPENDIX A - RADIATED EMISSION -30 MHZ TO 1 GHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

‘Test Mode: TX A Mode Channel 36_Ant.1
Vertical
200 dBuM/m
70
60
50
w0 —|
30 ]
5 X

%, % X
20 A
10
0.0

30000  127.00 224.00 321.00 412.00 515.00 612.00 709.00 0600 1000.00 MHz
Reading Correct Measure- )

No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuVim  dBuvim dB Detector  Comment
1 31.940 3334 1479 1855 4000 -2145 peak
2 83.350 4235 -17.39 2496 4000 -1504 peak
3 123.120 3474 -13.04 2170 4350 -21.80 peak
4 420.910 3412 -8.88 2524 4600 -2076 peak
5 691.055 3053 413 2640 4600 -1960 peak
6 909.305 3014 -1.70 2844 4600 -1756 peak

REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

=
|Test Mode: TX A Mode Channel 36_Ant.1
Horizontal
80.0  dBuV/m
70
60
50
40 I
— B

30 i

4 2

X 3 %
20 % %
10
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 906.00 1000.00 MH=
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 159.980 3347 -11.00 2247 4350 -21.03 peak
2 240.005 3405 -14.00 2005 4600 -2595 peak
3 390.840 31.72 -9.68 2204 46.00 -2396 peak
4 525185 3078 -7.44 2334 4600 -2266 peak
5 662.925 2078 -4.50 2528 4600 -2072 peak
G * 953.925 3227 -0.72 3155 46.00 -1445 peak
REMARKS:
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APPENDIX B - RADIATED EMISSION - ABOVE 1000 MHZ

Report No.: BTL-FCCP-1-1906C174 Page 23 of 191
Report Version: RO1



3L

Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5180 MHz_Ant.1
Vertical
130 dBuVim
M
4

80
HEER
L /’ \\
L \
2 fuJ
30
208000 510000 212000 514000 2160.00 518000 520000 222000 524000 528000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 36. 50 14. 32 50. 82 74.00 -23.18 Peak
2 5150. 0000 28. 77 14. 32 43.09 5400 -10.91 AVG
3 * 5178. 5000 91.61 14. 38 105.99 68. 30 37. 69 Peak No Limit
4 5184. 7000 83. 65 14.40 98. 05 999.00 -900.95 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5180 MHz_Ant.1
Vertical
80 dBuVim
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-t

Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10359. 8050 34.90 11. 30 46. 20 68. 30 -22.10 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5180 MHz_Ant.1
Horizontal
130 dBuVim
3
#

Report No.: BTL-FCCP-1-1906C174

80
HEEE
L /.' \\
, / \\
30
208000 510000 212000 514000 2160.00 518000 520000 222000 524000 528000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 33. 20 14. 32 47.52 74. 00 -26.48 Peak
2 5150. 0000 26. 62 14. 32 40.94 5400 -13.06 AVG
3 * 5174. 2000 82. 69 14. 37 97. 06 68. 30 28.76 Peak No Limit
4 5181. 9000 75. 06 14. 39 89. 45 999.00 -909.55 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5180 MHz_Ant.1

80 dBuVim

Horizontal

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10360. 4740 34. 22 11. 30 45.52 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5200 MHz_Ant.1
Vertical
130 dBuVim
2
X
. R
| J L\
1 /l' l\
30
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5194. 5000 81. 33 14.42 95. 75 999.00 -903.25 AVG No Limit
2 % 5203. 3000 89. 36 14. 44 103. 80 68. 30 35.50 Peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5200 MHz_Ant.1
Vertical
80 dBuVim
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Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10400. 2009 35. 04 11. 37 46. 41 68. 30 -21.89 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5200 MHz_Ant.1

Horizontal

130 dBuVim

Jf‘ﬂ

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

80
| |
| R
30
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5193. 2000 74.78 14.42 89. 20 999.00 -909.80 AVG No Limit
2 % 5194. 3000 82. 33 14.42 96. 75 68. 30 28.45 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5200 MHz_Ant.1

80 dBuVim

Horizontal

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10400. 2100 34.97 11. 37 46. 34 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5240 MHz_Ant.1
Vertical

130 dBuVim

2

*

1

e
. e

- )\
1 /Jl 1\
j N
30
514000 516000 518000 520000 522000 524000 526000 528000 530000 5340.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5234. 2000 80. 06 14. 52 94.58 999.00 -904.42 AVG No Limit
2 %  5236.2000 87.09 14.52 101.61 68.30 33.31 Peak No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5240 MHz_Ant.1
Vertical
80 dBuVim
(LT B W W e ) I

Report No.: BTL-FCCP-1-1906C174

30
20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10479.5940 34.22 11. 50 45.72 68.30 -22.58 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX A Mode 5240 MHz_Ant.1

Horizontal

130 dBuVim

80

30

514000 516000 518000 520000 522000 524000 526000 528000 530000 534000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5234. 7000 72.78 14. 52 87.30 999.00 -911.70 AVG No Limit
2 * 5236. 1000 80. 23 14. 52 94.75 68.30 26.45 Peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX A Mode 5240 MHz_Ant.1

80 dBuVim

Horizontal

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10480. 1080 34.19 11. 50 45. 69 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5180 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
3
#

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

80
HEER
1 /lr \\
s
fi/' o k
30
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 35. 89 14. 32 50. 21 74. 00 -23.79 Peak
2 5150. 0000 27. 83 14. 32 42.15 5400 -11.85 AVG
3 * 5182.4000 88.71 14. 39 103. 10 68. 30 34. 80 Peak No Limit
4 5187. 4000 82. 03 14. 40 96. 43 999.00 -902.57 AVG No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5180 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
{|H 1 B S B 1 N !

-

Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10363. 1250 33. 67 11. 30 44. 97 68. 30 -23. 33 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5180 MHz_Ant.1+Ant.2

130 dBuVim

Horizontal

80
| |
1 /f \\
S
X
1 N
M
30
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 34. 37 14. 32 48. 69 74. 00 -25.31 Peak
2 5150. 0000 26. 42 14. 32 40.74 5400 -13.26 AVG
3 * 5176. 3000 81. 30 14. 38 95. 68 68. 30 27. 38 Peak No Limit
4 5177.4000 74.21 14. 38 88. 59 999.00 -910.41 AVG No Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5180 MHz_Ant.1+Ant.2
Horizontal
80 dBuVim
{|H 1 B S B 1 N !

Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10357. 8600 34.12 11.29 45.41 68. 30 -22.89 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5200 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
pld
#

hay

7 Nl

30
210000 512000 514000 2160.00 518000 520000 222000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5205. 4000 83. 30 14. 45 97.75 999.00 -901.25 AVG No Limit
2 * 5208. 0000 90. 36 14. 45 104. 81 68. 30 36. 51 Peak No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5200 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
{|H 1 B S B 1 N !

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10403. 4050 33. 47 11. 37 44.84 68. 30 -23. 46 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5200 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
#

i

Report No.: BTL-FCCP-1-1906C174

80
| BB
L /I’ I\
30
210000 512000 514000 2160.00 518000 520000 222000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5197. 4000 80. 40 14.43 94.83 68. 30 26. 53 Peak No Limit
2 5201. 0000 73.50 14. 44 87.94 999.00 -911.06 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT20) Mode 5200 MHz_Ant.1+Ant.2
Horizontal
80 dBuVim
{|H 1 B S B 1 N !

-

Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10399. 6050 32. 84 11. 37 44.21 68. 30 -24.09 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5240 MHz_Ant.1+Ant.2
Vertical
130 dBuVim

Report No.: BTL-FCCP-1-1906C174

80
— R
L /I’ \\
30
514000 516000 518000 520000 222000 524000 526000 528000 530000 534000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5232. 2000 89. 85 14.51 104. 36 68. 30 36. 06 Peak No Limit
2 5232. 2000 82.98 14.51 97.49 999.00 -901.51 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TX N (HT20) Mode 5240 MHz_Ant.1+Ant.2
Vertical
80 dBuV/m
MU ARME U A —HA N |
| - - | . ! 1 | 1
1
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10476.4800 33.26 11. 50 44.76 68.30 -23.54 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX N (HT20) Mode 5240 MHz_Ant.1+Ant.2

Horizontal
130 dBuVim
<
i
0 N
— |
30
514000 516000 518000 520000 522000 524000 526000 528000 530000 5340.00
(MHz)
No. Trea.  [oadi"® [orrect Neatt® Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5243.2000 74.41 14.54 88. 95 999.00 -910.05 AVG No Limit

2 *  5243.8000 81.20 14. 54 95.74 68.30 27.44 Peak No Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TX N (HT20) Mode 5240 MHz_Ant.1+Ant.2
Horizontal
80 dBuV/m
MU ARME U A —HA N |
| - - | . ! 1 | 1
1
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10479.0650 32.75 11. 50 44. 25 68.30 -24.05 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT40) Mode 5190 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
4
3
{r‘“w%“‘w M\

: / \

A S
gt bt o gt A
30
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 39. 44 14. 32 53.76 74. 00 -20. 24 Peak
2 5150. 0000 31.18 14. 32 45. 50 5400 -8. 50 AVG
3 5181. 2000 78. 06 14. 39 92. 45 999.00 -906.55 AVG No Limit
4 * 5183. 8000 85.79 14. 40 100. 19 68. 30 31.89 Peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT40) Mode 5190 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
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Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10375. 8650 33. 47 11. 33 44. 80 68. 30 -23.50 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT40) Mode 5190 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
4
#
]
30 [
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N

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

30
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 35. 62 14. 32 49.94 74. 00 -24. 06 Peak
2 5150. 0000 28. 34 14. 32 42. 66 5400 -11. 34 AVG
3 5198. 7000 70. 62 14.43 85. 05 999.00 -913.95 AVG No Limit
4 * 5200. 5000 78.91 14. 44 93. 356 68. 30 25. 05 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT40) Mode 5190 MHz_Ant.1+Ant.2
Horizontal
80 dBuVim
{|H 1 B S B 1 N !

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10380. 4700 33. 38 11. 33 44.71 68. 30 -23.59 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TX N (HT40) Mode 5230 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
1
2
r“""><““*““‘-“\
. | 7\
1]
30
213000 515000 217000 219000 521000 523000 525000 227000 529000 533000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5215. 4000 84.50 14. 47 98. 97 68. 30 30. 67 Peak No Limit
2 5216.4000 77.50 14. 47 91. 97 999.00 -907.03 AVG No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TX N (HT40) Mode 5230 MHz_Ant.1+Ant.2
Vertical
80 dBuV/m
MU ARME U A —HA N |
| - - | . ! 1 | 1
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10464.7300 33.98 11.48 45. 46 68.30 -22.84 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX N (HT40) Mode 5230 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
2
>
1
m/’fx““\

/

. -

30

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

513000 515000 517000 519000 521000 523000 525000 527000 529000 533000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5236. 8000 69. 15 14. 52 83. 67 999.00 -915.33 AVG No Limit
2 % 5238. 2000 76. 89 14.52 91.41 68. 30 23.11 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TX N (HT40) Mode 5230 MHz_Ant.1+Ant.2
Horizontal
80 dBuV/m
MU ARME U A —HA N |
| - — | I | 1 1 | |
x
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10463.7650 34.20 11.47 45. 67 68.30 -22.63 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-2A_TX A Mode 5260 MHz_Ant.1
Vertical
130 dBuVim
2
1
N
. R
R —
/n’ \\ | |
30
216000 518000 520000 222000 524000 526000 528000 530000 232000 536000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5263. 5000 79.70 14. 58 94.28 999.00 -904.72 AVG No Limit
2 * 5265. 2000 86. 65 14.59 101. 24 68. 30 32.94 Peak No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-2A_TX A Mode 5260 MHz_Ant.1
Vertical
80 dBuV/m
MU ARME U A —HA N |
| - - | . ! 1 | 1
I — -=|- _ —_—- -
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10519.5220 35.13 11.54 46. 67 68.30 -21.63 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5260 MHz_Ant.1
Horizontal
130 dBuVim
2
#

-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

80
/Ilf ‘\ |
30
516000 518000 520000 522000 524000 526000 528000 530000 532000 536000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5253. 7000 73. 28 14. 56 87.84 999.00 -911.16 AVG No Limit
2 % 5255. 1000 80. 56 14. 56 95.12 68. 30 26. 82 Peak No Limit
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-2A_TX A Mode 5260 MHz_Ant.1
Horizontal
80 dBuV/m
MU ARME U A —HA N |
L L - | . L | |
x
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10520.3640 34.20 11.54 45.74 68.30 -22.56 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX A Mode 5300 MHz_Ant.1
Vertical
130 dBuVim
2
X
1
. R
AR |
/J' \\ |
MJ}
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5297. 7000 82. 26 14. 67 96. 93 999.00 -902.07 AVG No Limit
2 % 5306. 0000 89. 45 14. 69 104. 14 68. 30 35.84 Peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5300 MHz_Ant.1

Vertical

80 dBuVim

.

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

X
4
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10600. 2330 35. 16 11.55 46.71 74. 00 -27.29 Peak
2 % 10600. 3200 23. 24 11.55 34.79 54. 00 -19.21 AVG
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5300 MHz_Ant.1
Horizontal
130 dBuVim
1
e

80
HE |
Ty |
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5301. 6000 78. 39 14. 67 93. 06 68. 30 24.76 Peak No Limit
2 5304.8000 71.19 14. 68 85. 87 999.00 -913.13 AVG No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5300 MHz_Ant.1

Horizontal

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

2
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10600. 4290 23. 24 11.55 34.79 54. 00 -19. 21 AVG
2 10600. 4370 35.92 11.55 47. 47 74. 00 -26. 53 Peak
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5320 MHz_Ant.1

130 dBuVim

Vertical

80
)L\
/.l’ \\ |
3
X
J 4
S Py \ﬁM
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5314. 8000 81. 62 14.71 96. 33 999.00 -902.67 AVG No Limit
2 % 5317.9000 89.13 14.71 103. 84 68. 30 35.54 Peak No Limit
3 5350. 0000 37.69 14.79 52.48 74. 00 -21.52 Peak
4 5350. 0000 27.75 14.79 42.54 999.00 -956.46 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5320 MHz_Ant.1

Vertical

80 dBuVim

N

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10639. 7870 23. 50 11. 56 35. 06 54. 00 -18. 94 AVG
2 10640. 4880 35. 00 11. 56 46. 56 74. 00 -27.44 Peak
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5320 MHz_Ant.1

130 dBuVim

Horizontal

e

80 [ ]
| |
R
J L
30
522000 524000 526000 528000 530000 532000 534000 536000 538000 542000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5326. 3000 78. 02 14.73 92.75 68. 30 24.45 Peak No Limit
2 5327.3000 71.13 14.74 85. 87 999.00 -913.13 AVG No Limit
3 5350. 0000 35. 17 14.79 49. 96 74. 00 -24. 04 Peak
4 5350. 0000 26.11 14.79 40. 90 999.00 -958.10 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX A Mode 5320 MHz_Ant.1

Horizontal

80 dBuVim

N

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10640. 1070 23. 42 11. 56 34.98 54. 00 -19. 02 AVG
2 10640. 4390 34.97 11. 56 46. 53 74. 00 -27. 47 Peak
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5260 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
1
#

I_
/} \\ |
30
516000 518000 520000 522000 524000 526000 528000 530000 532000 536000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5254. 0000 89. 53 14. 56 104. 09 68. 30 35.79 Peak No Limit
2 5258. 0000 82.92 14. 57 97.49 999.00 -901.51 AVG No Limit

REMARKS:

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5260 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":I:I:[ll |||||W I I T O I A ) l |
| B - - | . ! 1 |
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10519. 0150 33.19 11.54 44.73 68. 30 -23. 57 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5260 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
2
#

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

80
/J \\ |
30
516000 518000 520000 522000 524000 526000 528000 530000 532000 536000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5253. 7000 74.99 14. 56 89. 556 999.00 -909.45 AVG No Limit
2 % 5257. 5000 82.01 14. 57 96. 58 68. 30 28.28 Peak No Limit
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5260 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10522. 4900 32. 42 11.54 43. 96 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX N (HT20) Mode 5300 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
2
X
1
. HR
HE |
/l' \\ |
Y
L I S ]
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5298. 1000 80.41 14. 67 95. 08 999.00 -903.92 AVG No Limit
2 % 5301. 8000 87. 20 14. 68 101. 88 68. 30 33. 58 Peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5300 MHz_Ant.1+Ant.2

Vertical

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

1
X
2
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10600. 8350 32.72 11.55 4427 74. 00 -29.73 Peak
2 % 10602. 7050 22. 37 11.55 33.92 54. 00 -20.08 AVG
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5300 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
#

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

80
HE |
T |
30
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5298. 3000 78.83 14. 67 93. 50 68. 30 25.20 Peak No Limit
2 5307.8000 71.70 14. 69 86. 39 999.00 -912.61 AVG No Limit
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5300 MHz_Ant.1+Ant.2

Horizontal

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

2
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10603. 3000 22. 43 11.55 33.98 54. 00 -20. 02 AVG
2 10603. 3400 33. 43 11.55 44.98 74. 00 -29. 02 Peak
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5320 MHz_Ant.1+Ant.2

130 dBuVim

Vertical

80
AN
/n' \\ |
/ \| s
_,_,_,.J-—"”’/ \\\\\i(&_
30
522000 524000 526000 528000 530000 532000 534000 536000 538000 542000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5317. 5000 87.43 14.71 102. 14 68. 30 33.84 Peak No Limit
2 5318. 8000 79.93 14.72 94. 65 999.00 -904.35 AVG No Limit
3 5350. 0000 33. 26 14.79 48. 05 74. 00 -25.95 Peak
4 5350. 0000 27. 43 14.79 42.22 999.00 -956.78 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5320 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":H:[ll |||||W I I T O I A ) l |
| I NN N 1 1 |
2
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10636. 2850 22. 10 11. 56 33. 66 54. 00 -20. 34 AVG
2 10642. 8000 32.51 11. 56 4407 74. 00 -29.93 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 77 of 191

Report No.: BTL-FCCP-1-1906C174
Report Version: RO1



3L

CJM

& 2]
SRR

PR

&

Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5320 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
2
#

% i -
HREN
T
[ LA
X
J N
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5314. 2000 70. 02 14.70 84.72 999.00 -914.28 AVG No Limit
2 % 5323. 6000 77. 84 14.73 92. 57 68. 30 2427 Peak No Limit
3 5350. 0000 32.93 14.79 47.72 74. 00 -26. 28 Peak
4 5350. 0000 25.83 14.79 40. 62 999.00 -958.38 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT20) Mode 5320 MHz_Ant.1+Ant.2

Horizontal

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

1
X
2
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10635. 2800 33. 18 11. 56 4474 74. 00 -29. 26 Peak
2 % 10636. 2100 22. 02 11. 56 33. 58 54. 00 -20.42 AVG
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5270 MHz_Ant.1+Ant.2

Vertical

130 dBuVim

Report No.: BTL-FCCP-1-1906C174

) | |
1 |
—’J \d_«m%wwwwwww
30
217000 519000 521000 523000 525000 227000 529000 231000 533000 237000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5258. 7000 82. 65 14. 57 97. 22 68. 30 28.92 Peak No Limit
2 5261.7000 74.94 14.58 89.52 999.00 -909.48 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
Page 80 of 191

Report Version: RO1



3L

CJM

& 2]
SRR

=2t

&

Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5270 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":H:[ll |||||W I I T O I A ) l |
T o 1 1 1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10541. 9650 33. 98 11.54 45.52 68. 30 -22.78 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5270 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
80
-

B
|

_/ .

Report No.: BTL-FCCP-1-1906C174

217000 519000 521000 523000 525000 227000 529000 231000 533000 237000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5283. 9000 74.12 14. 63 88. 75 68. 30 20. 45 Peak No Limit
2 5285. 8000 66.79 14. 64 81.43 999.00 -917.57 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
Page 82 of 191

Report Version: RO1



3L

CJM

& 2]
SRR

=2t

&

Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5270 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-

Report No.: BTL-FCCP-1-1906C174

30
20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000 00

(MHz)
Reading Correct Measure ..
No. Freq. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10541. 5350 33.42 11.54 44. 96 68. 30
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5310 MHz_Ant.1+Ant.2

Vertical

130 dBuVim

N =

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

) | |
|
/ \
30
521000 523000 525000 527000 529000 531000 533000 535000 537000 541000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5326. 0000 82. 44 14.73 97. 17 68. 30 28. 87 Peak No Limit
2 5326. 5000 75. 23 14.73 89. 96 999.00 -909.04 AVG No Limit
3 5350. 0000 38.10 14.79 52.89 74. 00 -21.11 Peak
4 5350. 0000 30.69 14.79 45.48 999.00 -953.52 AVG
REMARKS:

Report No.: BTL-FCCP-1-1906C174
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5310 MHz_Ant.1+Ant.2

Vertical

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

2
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10620. 3250 22. 64 11. 56 34. 20 54. 00 -19.80 AVG
2 10622. 7900 33. 48 11. 56 45. 04 74. 00 -28.96 Peak
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5310 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
2
m f"’h\‘}w

[m
|

L

N

30

Report No.: BTL-FCCP-1-1906C174

521000 523000 525000 227000 529000 231000 533000 235000 237000 241000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5296. 5000 76. 00 14. 66 90. 66 68. 30 22. 36 Peak No Limit
2 5316. 7000 67. 68 14.71 82. 39 999.00 -916.61 AVG No Limit
3 5350. 0000 34. 43 14.79 4922 74. 00 -24.78 Peak
4 5350. 0000 27. 07 14.79 41. 86 999.00 -957.14 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX N (HT40) Mode 5310 MHz_Ant.1+Ant.2
Horizontal
80 dBuVim
MU ARME U A —HA N |
| BN NN R N ! | |
*
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10618.7950 22.84 11.56 34.40 54.00 -19.60 AVG
2 10619. 1800 34.25 11.56 45.81 74.00 -28.19 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT20) Mode 5180 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
4
#
3
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. HE

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

> N
30
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 35. 04 14. 32 49. 36 74. 00 -24. 64 Peak
2 5150. 0000 27.55 14. 32 41. 87 5400 -12.13 AVG
3 5173. 5000 78. 49 14. 37 92. 86 999.00 -906.14 AVG No Limit
4 * 5186. 4000 88. 47 14. 40 102. 87 68. 30 34.57 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5180 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
{|H 1 B S B 1 N !

-

Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10362. 5800 33. 30 11. 30 44. 60 68. 30 -23.70 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT20) Mode 5180 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
3
X
F. 8
w "
HEEE
1 }I I\
SR
2 \
30
508000 510000 512000 514000 516000 518000 520000 522000 524000 528000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 34.75 14. 32 49. 07 74. 00 -24.93 Peak
2 5150. 0000 26. 33 14. 32 40. 65 5400 -13. 35 AVG
3 * 5175. 3000 79. 86 14. 38 94.24 68. 30 2b.94 Peak No Limit
4 5182. 1000 70. 60 14. 39 84.99 999.00 -914.01 AVG No Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5180 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10356. 3550 32. 96 11.29 44.25 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TXAC (VHT20) Mode 5200 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
2
4
1
i

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

30
510000 512000 514000 516000 518000 520000 522000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5194. 9000 77. 94 14.42 92. 36 999.00 -906.64 AVG No Limit
2 % 5195. 4000 88. 06 14.42 102. 48 68. 30 34.18 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5200 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
{|H 1 B S B 1 N !

-

Report No.: BTL-FCCP-1-1906C174

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10402. 2750 32.59 11. 37 43. 96 68. 30 -24. 34 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT20) Mode 5200 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
#

Report No.: BTL-FCCP-1-1906C174

80
| HR
L j 1\
30
210000 512000 514000 2160.00 518000 520000 222000 524000 526000 530000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5195. 4000 80.13 14.42 94._55 68. 30 26. 25 Peak No Limit
2 5202. 2000 70.90 14. 44 85. 34 999.00 -913.66 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5200 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-

Report No.: BTL-FCCP-1-1906C174

30
20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000 00

(MHz)
Reading Correct Measure ..
No. Freq. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10397. 3099 32.53 11. 36 43.89 68. 30
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT20) Mode 5240 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
1
2
|
" AR
L I/ \\
M ww S
30
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
(MHz)
Readi C t M . ]
No. Frea  [esdi"® {orrect NeatuT® Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 5233.0000 86.19 14. 51 100. 70 68.30 32.40  Peak No Limit
2 5237.7000 77.08 14. 52 91. 60 999.00 -907.40 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TXAC (VHT20) Mode 5240 MHz_Ant.1+Ant.2
Vertical
80 dBuV/m
MU ARME U A —HA N |
| - - | . ! 1 | 1
1
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
No. Trea.  [eadin® forrect NS Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 10480.4200 33.05 11. 50 44.55 68.30 -23.75 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Report No.: BTL-FCCP-1-1906C174

Test Mode UNII-1_TXAC (VHT20) Mode 5240 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
2
80 P
30
514000 516000 518000 520000 522000 524000 526000 528000 530000 534000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5243.9000 76.62 14. 54 91. 16 68.30 22.86 Peak No Limit
2 5246. 7000 67. 27 14. 54 81.81 999.00 -917.19 AVG No Limit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT20) Mode 5240 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

—

Report No.: BTL-FCCP-1-1906C174

30
20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000 00

(MHz)
Reading Correct Measure ..
No. Freq. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10478. 1400 32. 84 11.50 44. 34 68. 30
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT40) Mode 5190 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
4
3

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

) | |
| |
2 WA/ \\m.\
30
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 35. 28 14. 32 49. 60 74. 00 -24.40 Peak
2 5150. 0000 28. 22 14. 32 4254 5400 -11.46 AVG
3 5182. 0000 75. 95 14. 39 90. 34 999.00 -908.66 AVG No Limit
4 * 5182. 2000 85. 86 14. 39 100. 25 68. 30 31.95 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5190 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
{|H 1 B S B 1 N !

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10381. 0000 33.79 11. 33 45.12 68. 30 -23.18 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT40) Mode 5190 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
3
X
F. 1
80 {r“’“‘“"’”’“‘\ M\
| |
1 \
i/ p.
Mwwmma_
30
509000 511000 513000 515000 517000 519000 521000 523000 525000 529000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 33. 69 14. 32 48. 01 74. 00 -25.99 Peak
2 5150. 0000 26. 64 14. 32 40. 96 5400 -13. 04 AVG
3 * 5203. 9000 78. 44 14. 44 92. 88 68. 30 24.58 Peak No Limit
4 5206. 3000 70.11 14. 45 84. 56 999.00 -914.44 AVG No Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5190 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10376. 7100 33.62 11. 33 44. 95 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TXAC (VHT40) Mode 5230 MHz_Ant.1+Ant.2

Vertical

130 dBuVim

X j \
I i
30
213000 515000 217000 219000 521000 523000 525000 227000 529000 533000
(MHz)

Reading Correct Measure Limit Margin

No. Frea. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5216. 6000 74. 86 14.47 89. 33 999. 00 -909.67 AVG No Limit
2 % 5218.8000 83.73 14.48 98. 21 68.30 29.91 Peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT40) Mode 5230 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":H:[ll |||||W I I T O I A ) l |
| B - = | 1 1
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10457. 2050 33. 22 11. 46 44. 68 68. 30 -23. 62 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT40) Mode 5230 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
#

[t

(2) Margin Level = Measurement Value - Limit Value.

) | |
| |
30
513000 515000 517000 519000 521000 523000 525000 527000 529000 533000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5220. 6000 80. 34 14. 48 94._82 68. 30 26. 52 Peak No Limit
2 5237.9000 70.70 14.52 85. 22 999.00 -913.78 AVG No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT40) Mode 5230 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-t

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10455. 0300 34.79 11. 46 46. 25 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

(2) Margin Level = Measurement Value - Limit Value.

(1) Measurement Value = Reading Level + Correct Factor.

Test Mode UNII-1_TXAC (VHT80) Mode 5210 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
3
X
4
| |
1 |
1
X
_./i/ kw
T g P M N T iy
30
501000 505000 509000 513000 517000 521000 525000 529000 533000 541000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 38. 02 14. 32 52.34 74. 00 -21. 66 Peak
2 5150. 0000 29. 22 14. 32 43. 54 5400 -10.46 AVG
3 * 5195. 4000 83.11 14.42 97.53 68. 30 29.23 Peak No Limit
4 5197.8000 73.17 14. 43 87. 60 999.00 -911.40 AVG No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT80) Mode 5210 MHz_Ant.1+Ant.2
Vertical
80 dBuVim
{|H 1 B S B 1 N !

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000

{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 10422. 8450 33.62 11. 40 45. 02 68. 30 -23. 28 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TXAC (VHT80) Mode 5210 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
4
X
80 3
e |
1
2 \\Hwﬁﬁ
30
501000 505000 509000 513000 517000 521000 525000 529000 533000 541000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 34. 65 14. 32 48. 97 74. 00 -25.03 Peak
2 5150. 0000 27. 27 14. 32 41.59 5400 -12.41 AVG
3 5219. 0000 60. 04 14. 48 74.52 999.00 -924.48 AVG No Limit
4 * 5230. 4000 68.73 14.51 83.24 68. 30 14.94 Peak No Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT80) Mode 5210 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

-

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10417. 2300 33. 36 11. 40 44.76 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-1_TX AC (VHT160) Mode 5250 MHz_Ant.1+Ant.2

130.0

dBu¥/m

Vertical

120

110

100

a0

70

60

3

T

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

50 M
2
40
30.0
4850.000 492000 S010.00 S090.00 S170.00  S250.00 S330.00 S410.00 549000 5650.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 5150.000 3508 1431 4939 7400 -2481 peak
2 5150.000 2787 1431 4218 5400 -11.82 AVG
3 * 5204400 7483 1445 8928 6830 2098 peak MoLimit
4 X 5244000 66.30 1454 80.84 68.30 1254 AV(G  NoLimit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT160) Mode 5250 MHz_Ant.1+Ant.2

Vertical

800 dBu¥/m

(O 8110 T B A 1 [

60

B0

B -

40

30

20

10

0

-10

-20.0

1000000 490000 980000 12700.00 16600.00 2050000 2440000 2930000  32200.00

40000.00 HH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 * 10500.650 3376 1318 46.94 68.30 -21.36 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-1_TX AC (VHT160) Mode 5250 MHz_Ant.1+Ant.2

1300 dBu¥/m

Horizontal

120

an

M

70

ED

50

40

30.0

Lol R

4850.000 4930.00 501000 5090.00 G5170.00 5250.00 5330.00 5410.00  5490.00 5G50.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ ment  Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector  Comment

1 5150.000 3403 1431 48.34 7400 -25866 peak

2 5150.000 26.76  14.31 41.07 5400 -1293 AVG

3 * 5224000 68.19 1449 8268 6830 1438 peak Nolimit

4 X 5286400 5938 1465 74.03 68.30 573 AVG  NolLimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AC (VHT160) Mode 5250 MHz_Ant.1+Ant.2

Horizontal
80.0 dBuY /m

[ (11 R | A A [

60

B0

b

40

30

20

10

0

-10

-20.0

1000000 £900.00 2800.00 1270000 1660000 2050000 2440000 2830000  32200.00

4000000 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVvim dB Detector Comment

1 * 10501.410 3499 1318 4817 68.30 -20.13 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5260 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
1
2
/"‘V‘-">( e
. Bl
HE o
/a’ \\ |
U \ 1
30
516000 518000 520000 522000 524000 526000 528000 530000 532000 536000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5255. 5000 86. 10 14. 57 100. 67 68. 30 32. 37 Peak No Limit
2 5257. 7000 76. 63 14. 57 91. 20 999.00 -907.80 AVG No Limit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5260 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":H:[ll |||||W I I T O I A ) l |
| B - = | 1 1
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10524. 3450 33. 20 11.54 44.74 68. 30 -23.56 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-2A_TX AC (VHT20) Mode 5260 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
X
2
80 fanc ol
J{ \\ |
30
516000 518000 520000 522000 524000 526000 528000 530000 532000 536000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5254. 1000 77. 52 14. 56 92. 08 68. 30 23.78 Peak No Limit
2 5262. 1000 68. 84 14.58 83.42 999.00 -915.58 AVG No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5260 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10523. 3600 34. 17 11.54 45.71 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5300 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
1
2

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

80
HE |
/I \\ |
Y N ]
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5306. 5000 85.99 14. 69 100. 68 68. 30 32. 38 Peak No Limit
2 5306. 7000 75.93 14. 69 90. 62 999.00 -908.38 AVG No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5300 MHz_Ant.1+Ant.2

Vertical

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

1
X
2
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 10600. 0700 32. 90 11.55 44_45 74. 00 -29.55 Peak
2 % 10604. 1350 22.19 11.55 33.74 54. 00 -20.26 AVG
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5300 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
#
2

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5303. 6000 77. 37 14. 68 92. 05 68. 30 23.75 Peak No Limit
2 5306. 5000 68. 36 14. 69 83. 05 999.00 -915.95 AVG No Limit
REMARKS:

Report No.: BTL-FCCP-1-1906C174

Page 122 of 191
Report Version: RO1



3L

&

CJM
Ce
R

B e

Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5300 MHz_Ant.1+Ant.2

Horizontal

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

2
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10603. 7250 21. 86 11.55 33.41 54. 00 -20.59 AVG
2 10604. 8550 32.70 11.55 44.25 74. 00 -29.75 Peak
REMARKS:
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Orthogonal Axis

X

Test Mode UNII-2A_TX AC (VHT20) Mode 5320 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
. AR
HENN
/.l \\ |
IR
X
J M
30
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5314. 4000 84.50 14.71 99. 21 68. 30 30.91 Peak No Limit
2 5314. 8000 76. 16 14.71 90. 87 999.00 -908.13 AVG No Limit
3 5350. 0000 36. 55 14.79 51.34 74. 00 -22. 66 Peak
4 5350. 0000 27.16 14.79 41.95 999.00 -957.05 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AC (VHT20) Mode 5320 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:IH:I:I:HI |||||W I I T O I A ) l |
| B - | 1 1

1
X
4
X

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 10636. 8300 33. 66 11. 56 4522 74. 00 -28.78 Peak

2 % 10637. 9500 23. 34 11. 56 34. 90 54. 00 -19.10 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT20) Mode 5320 MHz_Ant.1+Ant.2

130 dBuVim

Horizontal

%0 lies i
RN
AR
/ \\ ;
30
522000 524000 526000 528000 530000 532000 534000 536000 538000 542000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5317. 7000 69. 08 14.71 83.79 999.00 -915.21 AVG No Limit
2 % 5319.4000 77. 35 14.72 92. 07 68. 30 23. 77 Peak No Limit
3 5350. 0000 32. 39 14.79 47.18 74. 00 -26. 82 Peak
4 5350. 0000 25.96 14.79 40.75 999.00 -958.25 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AC (VHT20) Mode 5320 MHz_Ant.1+Ant.2
Horizontal
80 dBuUVim
]I:IH:H:HI |||||W I I T O I A ) l |
| B - | 1 1

1
X
2
X

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 10635. 0300 33. 57 11. 56 45.13 74. 00 -28. 87 Peak

2 % 10638. 6800 23. 46 11. 56 35.02 54. 00 -18.98 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT40) Mode 5270 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
2
#

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

) | |
| |
30
517000 519000 521000 523000 525000 527000 529000 531000 533000 537000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5273. 4000 73. 32 14.61 87.93 999.00 -911.07 AVG No Limit
2 % 5279. 0000 82.83 14. 62 97. 45 68. 30 29.15 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT40) Mode 5270 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":H:[ll |||||W I I T O I A ) l |
| B - = | 1 1
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10536. 9900 33. 42 11.54 44. 96 68. 30 -23. 34 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AC (VHT40) Mode 5270 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
80

[M Y
|

J -

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

30
517000 519000 521000 523000 525000 527000 529000 531000 533000 537000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5253. 5000 67. 01 14. 56 81. 57 999.00 -917.43 AVG No Limit
2 % 5255. 2000 75.41 14. 56 89. 97 68. 30 21. 67 Peak No Limit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT40) Mode 5270 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

—

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10541. 6449 32.90 11.54 44. 44 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AC (VHT40) Mode 5310 MHz_Ant.1+Ant.2

Vertical

130 dBuVim

-

) | |
| |
/ \
W/ N
N
30
521000 523000 525000 227000 529000 231000 533000 235000 237000 241000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5295. 3000 82.94 14. 66 97. 60 68. 30 29. 30 Peak No Limit
2 5326. 5000 73. 92 14.73 88. 65 999.00 -910.35 AVG No Limit
3 5350. 0000 39. 43 14.79 5422 74. 00 -19.78 Peak
4 5350. 0000 28. 97 14.79 43.76 999.00 -955.24 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT40) Mode 5310 MHz_Ant.1+Ant.2

Vertical

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

4
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10620. 8850 22. 54 11. 56 34.10 54. 00 -19.90 AVG
2 10623. 9150 33. 25 11. 56 44._81 74. 00 -29.19 Peak
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT40) Mode 5310 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
1
2
80 AN

\

/

N

30

521000 523000 525000 527000 529000 531000 533000 535000 537000 541000
{MHz)
No Frea  Rosdine Comect Memwmwre Ly yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5301. 0000 76. 54 14. 67 91. 21 68. 30 22.91 Peak No Limit
2 5302. 2000 68. 89 14. 68 83. 57 999.00 -915.43 AVG No Limit
3 5350. 0000 34.75 14. 79 49.54 74. 00 -24.46 Peak
4 5350. 0000 27.02 14.79 41.81 999. 00 -957.19 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT40) Mode 5310 MHz_Ant.1+Ant.2

Horizontal

80 dBuVim

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

2
X
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10616. 8650 22. 45 11.55 34. 00 54. 00 -20.00 AVG
2 10617. 4200 32. 85 11.55 44.40 74. 00 -29.60 Peak
REMARKS:
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Orthogonal Axis |X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-2A_TX AC (VHT80) Mode 5290 MHz_Ant.1+Ant.2
Vertical
130 dBuVim
1
X
2
" MM
| | |
[ | | | |
3
X
J \:&&—.
30
509000 513000 517000 521000 525000 529000 533000 537000 541000 549000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5266. 6000 80. 16 14. 59 94.75 68. 30 26. 45 Peak No Limit
2 5313. 6000 70. 56 14.70 85. 26 999.00 -913.74 AVG No Limit
3 5350. 0000 37.70 14.79 52.49 74. 00 -21.51 Peak
4 5350. 0000 28. 54 14.79 43. 33 999. 00 -955.67 AVG
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT80) Mode 5290 MHz_Ant.1+Ant.2
Vertical
80 dBuUVim
]I:I":H:[ll |||||W I I T O I A ) l |
T o 1 1 1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 10584. 9550 33. 95 11.55 45. 50 68. 30 -22.80 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT80) Mode 5290 MHz_Ant.1+Ant.2
Horizontal
130 dBuVim
2
X
1
80
| fmﬁ%\? | I
1 | | L
3
‘-——/ \:(—\;
30
509000 513000 517000 521000 525000 529000 533000 537000 541000 549000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5305. 2000 64. 02 14. 68 78.70 999.00 -920.30 AVG No Limit
2 % 5306. 0000 73. 16 14. 69 87. 85 68. 30 19.55 Peak No Limit
3 5350. 0000 35.74 14.79 50. 53 74. 00 -23. 47 Peak
4 5350. 0000 26.75 14.79 41.54 999.00 -957.46 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AC (VHT80) Mode 5290 MHz_Ant.1+Ant.2

80 dBuVim

Horizontal

AW T ueLr

—

30

20

100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000.00

(MHz)
Reading Correct Measure ..
No. Frea. Level Factor ment Limit
MHz dBuV/m dB dBuV/m dBuV/m Comment

1 * 10575. 8050 32. 75 11.55 44. 30 68. 30

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-1_TX AX (HE20) Mode 5180 MHz_Ant.1+Ant.2
Vertical
1300  dBu¥/m
120
110
4
b
100
3
a0
80
70
B0
50 k
2
40
30.0
5000000 5100.00 512000 514000 516000 518000 520000 522000  5240.00 5200.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuy dB dBuvim dBuvim dB Detector Comment
1 5150.000 3541 14.31 4972 74.00 -2428 peak
2 5150.000 27 54 1431 41.85 500 -1215 AVG
3 X 5176.200 77.60 14.38 91.98 6830 2368 AVG Nolimit
4 *  5186.000 88.59 14.40 102.99 68.30 3469 peak MNoLimit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5180 MHz_Ant.1+Ant.2

Vertical

20.0 dBu¥/m

o AT JI WL L [

60

50

40

30

20

10

-20.0

1000.000 4900.00 2800.00 1270000 1660000 2050000 2440000 2230000  32200.00

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 * 10364.730 3413 1130 4543 68.30 -22.87 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mod

e

UNII-1_TX AX (HE20) Mode 5180 MHz_Ant.1+Ant.2

120.0

dBuV¥/m

Horizontal

120

110

100

a0

70

E0

AN

50

40

300

5080000 5100.00

5120.00

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5140.00 516000 510000 520000 522000  5240.00 5200.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuV/m dB Detector  Comment
1 5150.000 3566 1431 4997 7400 -2403 peak
2 5150.000 2612 1431 4043 54.00 1357 AVG
3 * 5181.100 80.02 1439 94 41 68.30 26.11 peak MoLimit
4 X 5185.100 7068 1439 85.07 68.30 1677 AVG  Nolimit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5180 MHz_Ant.1+Ant.2

Horizontal
20.0 dBu¥/m

o AT A W Lre 1L [

60

50

40

30

20

10

1}

-10

-20.0

1000.000 4900.00 8800.00 12700.00 16600.00 20500.00 2440000 28300.00 32200.00

40000.00 MHHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuVvim dB Detector Comment

1* 10364.770 3348 1130 4478 68.30 -23.52 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5200 MHz_Ant.1+Ant.2
Vertical
120.0 dBu¥/m
120
110
2
2
100
1
a0
80
70
60
50
40 e
30.0
5100.000 5120.00 514000 5160.00 518000 520000 522000 524000  5260.00 5300.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuV dB dBuVim dBuvim dB Detector Comment
1 X 5201.200 78.28 1443 92.71 68.30 2441 AVG  NoLimit
2 * 5206.700 8827 1445 10272 68.30 3442 peak NoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5200 MHz_Ant.1+Ant.2
Vertical
80.0 dBu¥/m
o M A L L1/ [ |
60
50 B 7 —r 1 o o B
®
40
30
20
10
i}
-10
-20.0
1000.000 4900.00 080000 1270000 1660000 2050000 2440000 2030000 3220000 4000000 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 10400975 497 1137 46.34 68.30 -21.96 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5200 MHz_Ant.1+Ant.2
Horizontal

120.0  dBu¥/m

120

110

100

&

a0 1

80

70

(=]

50

40

30.0

5100.000 5120.00 514000 516000 519000 520000 522000 524000  5260.00 5300.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment

1 X 5194.900 7044 1442 84 .86 68.30 16.56 AVG  Nolimit
2 * 5195600 8085 1442 9527 68.30 2697 peak Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5200 MHz_Ant.1+Ant.2

Horizontal
80.0 dBuV /m

CO 11 A [

60

50

40

30

20

10

-0

-20.0

1000.00D0 4900.00 4800.00 1270000  16600.00 2050000 2440000 20930000  32200.00

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuv/im dBuv/im dB Detector  Comment

1 * 10397.140 3382 1136 4518 68.20 -2312 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode UNII-1_TX AX (HE20) Mode 5240 MHz_Ant.1+Ant.2

Vertical

1200  dBuV/m

120

110
2

100 ®
1

a0

80

70 |

(]

50

40

30.0

5140.000 5160.00 5190.00 520000 522000 5240.00 5260.00 5200.00  5300.00 5340.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin
MHz dBuVv dB dBuVim dBuVim dB Detector Comment
1 X 5232700 76.52  14.51 91.03 68.30 2273 AVG MNolimi
2 * 5235900 8586 1452 100.38 6830 3208 peak MNolLimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5240 MHz_Ant.1+Ant.2

Vertical

800 dBuV/m

(0N 1810 T Y A 1 [

60

b0

40

30

20

10

0

-10

-20.0

1000.000  4300.00 4800.00 12700.00 16600.00 2050000 2440000 2830000 32200.00

40000.00 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuvim dB Detector Comment

1 * 10479.445 3335 1150 44 85 68.30 -2345 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5240 MHz_Ant.1+Ant.2
Horizontal
1300 dBuV/m
120
10
100
1
90 b
2
80
70 |
&0
1]
40
30.0
5140.000 5160.00 5180.00 5200.00 522000 524000  5260.00 520000  5300.00 5340.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 * 5234500 76.91 14 .52 91.43 68.30 2313 peak MNoLimit
2 X 5235100 66.47 14 .52 80.99 68.30 1269 AVG Molimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE20) Mode 5240 MHz_Ant.1+Ant.2

Horizontal
80.0 dBuV/m

?nhnjmrﬂLﬂmm—uum—er [

60
(1]
40
30
20
10
0

-10

-ZD.q

1000000 4900.00 £200.00 12700.00 1660000 2050000 2440000 2230000 32200.00

4000000 HH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector Comment

1" 10476.375 3306 11.50 44 56 68.30 -23.74 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode UNII-1_TX AX (HE40) Mode 5190 MHz_Ant.1+Ant.2
Vertical
130.0  dBu¥/m
120
110
3
100 ¥
4
a0
80
70
60
50 X
2
40
30.0
5090000 5110.00 513000 515000 SI70.00 5190.00 5210.00 523000  5250.00 5290.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBu\im dB Detector Comment
1 5150.000 36.93 14 .31 51.24 7400 2276 peak
2 5150.000 27.48 14.31 4179 5400 -1221 AVG
3* 5182400 85.54 14.39 9993 6830 3163 peak NolLimit
4 X 5183.600 7549 14.39 89.88 68.30 2158 AVG  NolLimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE40) Mode 5190 MHz_Ant.1+Ant.2

Vertical

800 dBu¥ /m

m||[LIIUJ_I_|I_HJUIL|—Ul_LI_L_I—I_I_Lﬂ [

60

L}

40

30

20

10

1}

-10

-20.0

1000000 490000 9800.00 1270000 1660000 20500.00 2440000 2930000 32200.00

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin

MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 * 10382.980 3381 11.34 4515 6830 -23.15 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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70

60

-

Orthogonal Axis |X
Test Mode UNII-1_TX AX (HE40) Mode 5190 MHz_Ant.1+Ant.2
Horizontal
130.0 dBu¥/m
120
110
100
a0 b

50

40

30.0

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5090.000 5110.00 S5130.00 5150.00 517000 S19000 S210.00 523000  5250.00 5290.00 HMHz
Reading Cormrect Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuVv dB dBuVim dBuV/im dB Detector Comment

1 5150.000 3342 1431 4773 7400 2627 peak

2 5150.000 2620 1431 40.51 5400 -1349 AVG

3 X 5174900 64.51 14.37 78.88 68.30 1058 AVG Nolimi

4 * 5193.000 7441 14.42 88.83 6830 2053 peak Nolimit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE40) Mode 5190 MHz_Ant.1+Ant.2
Horizontal
80.0  dBu¥/m
o M AR LT L1 [ |
60
50 [ - ] [N I R -
1
b4
40
30
20
10
1]
-10
-20.0
1000.000 490000 090000  12700.00 1GG00.00 20500.00 24400.00 2030000 3220000 4000000 MH=
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1T * 10378.690 3340 1133 4473 68.30 -2357 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE40) Mode 5230 MHz_Ant.1+Ant.2
Vertical

1300 dBu¥/m

120

10

100 2

1] !

80

70 |

60

50

A e

30.0

5130.000 5150.00 S170.00 5190.00 5210.00 5230.00 5250.00 5270.00  5290.00 5330.00 MHz

Reading Correct Measure- )
Mo. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 X 5215400 7413 14 .47 88 .60 6830 2030 AVG Nolimit
2% 5222700 84.01 14 49 98.50 6830 3020 peak Nolimi
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE40) Mode 5230 MHz_Ant.1+Ant.2

Vertical

20.0 dBu¥/m

60
50
40
30
20
10
0

-10

-ZIJ.q

1000000 4900.00 2e00.00 12700.00 16600.00 Z20500.00 2440000 2230000 32200.00

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 * 10456.605 3343 1147 4490 68.30 -2340 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode

UNII-1_TX AX (HE40) Mode 5230 MHz_Ant.1+Ant.2

13000 dBuV/m

Horizontal

120

110

100

a0

pio

g m— SN

60

50

40

30.0

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5130.000 5150.00 5170.00  5190.00 521000  5230.00 5270.00  5290.00 5330.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuVim Detector ~ Comment
1 *  5241.400 7543 1453 89.96 68.30 2166 peak Nolimi
2 X 5244900 66.55 1454 81.09 6830 1279 AVG Nolimi
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE40) Mode 5230 MHz_Ant.1+Ant.2

Horizontal
20.0 dBuV/m

o AT JIS ULre Ll [

B0

50

40

30

20

10

1]

-10

-20.0

1000000 4300.00 4800.00 1270000 1660000 2050000 2440000 2830000 3220000

40000.00 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuVim dBuvim dB Detector Comment

1 * 10459.600 414 1147 45.61 68.30 -22.69 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-1_TX AX (HE80) Mode 5210 MHz_Ant.1+Ant.2

1300 dBu¥/m

Vertical

120

110

100

a0

]

70

(1]

LT

50

R

40

300

5010.000 5050.00 5030.00 5120.00 5170.00 5210.00 5250.00 5290.00 5330.00

541000 MH=z

Reading Correct Measure-

No. Mk. Freg. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv/m  dBuvim  dB  Detector Comment
1 5150.000 3581 14.31 5012 74.00 -2388 peak
2 5150.000 26.80 14.31 4111 5400 -1289 AVG
3% 5218400 76.29 1448 90.77 6830 2247 peak NolLimit
4 X 5221.200 67.14 14.49 81.63 6830 1333 AVG NoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE80) Mode 5210 MHz_Ant.1+Ant.2
Vertical
80.0 dBu¥/m
o MO L] L1 [ I
|1}
50 B 1 T ] - T -
d

40

30

20

10

-10

-20.0

1000000 4900.00 280000 1270000 1660000 2050000 2440000 2920000 3220000

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuv/m dB Detector  Comment

1 * 10424.830 3353 1140 4493  68.30 -23.37 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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LT
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Orthogonal Axis

X

Test Mode

UNII-1_TX AX (HE80) Mode 5210 MHz_Ant.1+Ant.2

120.0

dBuY /m

Horizontal

120

110

100

a0

a0

M

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

70 M l—
60
b0
40 ¢
30.0
5010.000 5050.00 509000 513000 517000 521000 525000 529000  5330.00 5410.00 MHz
Reading Comect Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 5150.000 3254 14.31 4685 74.00 -27.15 peak
2 5150.000 2653 14.31 40.84 5400 -13.16 AVG
3 * B187.400 7098 14 .41 8539 6830 17.09 peak NoLimit
4 X 5222600 6042 14 .49 74 .91 68.30 6.61 AVG  NoLimit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE80) Mode 5210 MHz_Ant.1+Ant.2

Horizontal
80.0 dBu¥/m

o AT AR W LFL LU [

60

50

40

30

20

10

0

-10

-20.0

1000.000 4900.00 600.00 12700.00 16600.00 20500.00 24400.00 28300.00 3J2200.00

40000.00 HHz

Reading Correct Measure- )
MNo. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector ~ Comment

1 * 10419.935 3332 1140 4472 68.30 -2358 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-1_TX AX (HE160) Mode 5250 MHz_Ant.1+Ant.2

120.0 dBu¥/m

Vertical

120

10

100

90

80

70

60

T

50 )1(
2
40
30.0
4950.000 4920.00 S010.00 5090.00 5170.00 5250.00 5330.00 5410.00  5490.00 5650.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 5150.000 35.00 1431 49 31 7400 -2469 peak
2 5150.000 2871 14.31 43.02 5400 -1098 AVG
3 X 5204.000 65.97 14 .45 8042 68.30 1212 AVG Nolimi
4 * 5205200 7558 14.45 90.03 68.30 21.73 peak Nolimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE160) Mode 5250 MHz_Ant.1+Ant.2

Vertical

20.0 dBu¥/m

ruhHJMH_ﬂ_ﬂﬂJILI_\JL\_I_l_I—LI_Iﬂ [

60

50

W

40

30

20

10

0

-0

-20.0

1000.000 4900.00 9800.00 1270000 1660000 2050000 2440000 2830000 3220000

4000000 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 * 10500.650 3376 1318 46.94 68.30 -21.36 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-1_TX AX (HE160) Mode 5250 MHz_Ant.1+Ant.2
Horizontal
130.0  dBu¥/m
120
110
100
a0 §
il 4
70 l m [ |
(5]
50 X
2
40
30.0
4850.000 493000 5010.00 9090.00 5170.00 5250.00 5330.00 410,00 5490.00 5650.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 5150.000 3579 14.31 5010 7400 -2390 peak
2 5150.000 2716 14.31 4147 5400 -1253 AVG
3 * 5205600 7352 1445 8797 6830 1967 peak NoLlimit
4 X 5223200 6380 1449 7829 6830 999 AVG Nolimit
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-1_TX AX (HE160) Mode 5250 MHz_Ant.1+Ant.2

Horizontal
80.0 dBuY /m

111 [ I A A [l

60
50 - - >1|<_
40
30
20
10
0

-10

-20.0

1000000 £900.00 2800.00 1270000 1660000 2050000 2440000 2830000 32200.00

4000000 HHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 * 10501.410 3499 1318 4817  68.20 -20.13 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-2A_TX AX (HE20) Mode 5260 MHz_Ant.1+Ant.2
Vertical
130.0 dBu¥/m
120
110
2
100 "
1
90
80
70 |
60
50
40 e
30.0
5160.000 5180.00 520000 5220.00 524000 5260.00 520000 530000  5320.00 5360.00 MHz
Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 X 5265400 76.06 14 59 90.65 6830 2235 AVGE Nolimit
2 *  5266.400 87.56 14.60 102.16 68.20 3386 peak Nolimit
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE20) Mode 5260 MHz_Ant.1+Ant.2

Vertical

80.0 dBu¥ /m

-,-n||[LIIUJ_I_|I_ﬂJUIL|—L|l_LI_L_I—I_I_Lﬂ [

60
50
40
30
20
10
1]

-10

—Zl]_q

1000.000 4900.00 2e00.00 12700.00 1660000 20500.00 24400.00 2930000  32200.00

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBu\im dB Detector Comment

1 * 10520.770 33.91 11.54 4545 68.30 -2285 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE20) Mode 5260 MHz_Ant.1+Ant.2
Horizontal
1300 dBu¥/m
120
110
100
1
a0 4
2
80
70 l
60
50
40
30.0
5160.000 5180.00 520000 5220.00 5240.00  5260.00 530000  5320.00 5360.00 MHz
Reading Correct Measure-
No. Mk. Fregq. Level Factor ment Limit
MHz dBuv dB dBuvim dBuVim Detector Comment
1 * 5267500 7587 14 .60 9047 68.30 peak NoLimit
2 X 5268.000 67.05 14 60 81.65 68.30 AVG  Nolimit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE20) Mode 5260 MHz_Ant.1+Ant.2
Horizontal
20.0 dBuV /m
o MU AR L] L1 [ I
60
50 B | " | - [ -
4
40
30
20
10
1]
-10
-ZIJ.q
1000000 490000 980000 12700.00 16600.00 2050000 24400.00 208300.00 3220000 4000000 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector ~ Comment
1 * 10516.455 3377 1154 4531 68.30 -2299 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-2A_TX AX (HE20) Mode 5300 MHz_Ant.1+Ant.2
Vertical
130.0 dBu¥/m
120
110
1
100 ®
2
90
80
70
B0
50
40
30.0
5200.000 5220.00 5240.00 5260.00 5200.00 530000 5320.00 534000  5360.00 5400.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBu\im dBuvim dB Detector Comment
1 *  5303.300 86 49 14 68 10117 6830 3287 peak Nolimi
2 X 5305.300 75.80 14 68 90.48 68.30 2218 AVG  NoLimit
REMARKS:
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Orthogonal Axis

X

Test Mode

UNII-2A_TX AX (HE20) Mode 5300 MHz_Ant.1+Ant.2

80.0 dBu¥ /m

Vertical

60

50

40

CC 18 1810 | A [

X

30

20

10

1}

-10

-20.0

1000.00D 4900.00  8800.00  12700.00 1660000 20500.00 2440000 28300.00  32200.00 4000000 MHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVv/m dB Detector Comment

1 * 10600.320 23.14 11.55 34 69 5400 -19.31 AVG

2 10600.325 3436 11.55 4591 7400 -2809 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode

UNII-2A_TX AX (HE20) Mode 5300 MHz_Ant.1+Ant.2

1200 dBu¥/m

Horizontal

120

110

100

0

70

[H1]

50

40

300

5200.000 5220.00 5240.00 5260.00 5200.00 530000 532000 5340.00  5360.00 5400.00 MHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuv/m dB Detector Comment
1 X 5305.300 6999 1468 84 67 68.30 1637 AVG Nolimi
2 * 5306200 8069 1468 9537 6830 2707 peak NoLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-2A_TX AX (HE20) Mode 5300 MHz_Ant.1+Ant.2

80.0 dBu¥/m

Horizontal

60
50 1
b4
40 3
®
30
20
10
i}
-10
-20.0
1000.000 4900.00  €800.00 12700.00 16600.00 2050000 2440000 2830000 32200.00 40000.00 HHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment
1 10601.875 3356 11.55 4511 7400 -2889 peak
2 * 106803.470 22.82 11.55 3437 5400 -19863 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-2A_TX AX (HE20) Mode 5320 MHz_Ant.1+Ant.2

1300

dBu¥/m

Vertical

120

1o

100

90

&0

70

B—

E0

50

40

J0.0

o

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

5200000 5240.00  5260.00 5280.00 530000 532000 534000 536000 530000 5420.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBuVim dB Detector Comment
* 5323900 86.86 1472 10158 6830 3328 peak NoLimit
2 X 5325700 7688 1473 91.61 6830 2331 AVG  NoLimit
5350.000 3745 1479 52.24 7400 -21.76 peak
4 5350.000 2673 1479 41562 5400 1248 AVG
REMARKS:
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Orthogonal Axis

X

Test Mode

UNII-2A_TX AX (HE20) Mode 5320 MHz_Ant.1+Ant.2

80.0 dBu¥/m

Vertical

(2) Margin Level

(1) Measurement Value = Reading Level + Correct Factor.
= Measurement Value - Limit Value.

60
50
¢
40 1
X
30
20
10
]
-10
-20.0
1000.000 4900.00 0000.00 12700.00 1660000 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 10636.935 23.29 11.56 34 .85 5400 -19.15 AVG
2 10640.095 3398 11.56 45 54 7400 -2846 peak
REMARKS:

Report No.: BTL-FCCP-1-1906C174

Page 177 of 191
Report Version: RO1



@GN

@g}y
R

LT

&

3L

Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE20) Mode 5320 MHz_Ant.1+Ant.2
Horizontal

120.0 dBu¥/m
120
110
100

2
a0 1
8o
70
60
a0 %

4
40
300
5220.000 5240.00 5260.00 5280.00 5300.00 5320.00 5340.00 5360.00 5300.00 542000 HMH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector ~Comment
1 X 5313.900 69.80 14.70 84.50 68.30 1620 AVG  NolLimit
2 * 5314400 80.65 14.70 95.35 68.30 2705 peak MNolLimit
5350.000 33.02 14.79 47.81 7400 -26.19 peak
5350.000 26.08 14.79 40.87 5400 -13.13 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE20) Mode 5320 MHz_Ant.1+Ant.2
Horizontal
80.0  dBu¥/m
&0
50
X
40 3
b
30
20
10
1]
-10
-20.0
1000.000 4900.00  €800.00 12700.00 1G600.00 20500.00 24400.00 28300.00 32200.00 40000.00 HHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 10636.635 34 .05 11.56 45 61 7400 -2839 peak
2 * 10644325 2294 11.56 34 .50 5400 -1950 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Test Mode UNII-2A_TX AX (HE40) Mode 5270 MHz_Ant.1+Ant.2
Vertical
1300 dBu¥V/m
120
10
100 1
b
Gl 2
80
70 |
60
50
a0
30.0
5170.000 5190.00 5210.00 523000 5250.00 527000 5290.00 531000  5330.00 5370.00 MHz
Reading Correct Measure- )
No. Mk. Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv/m  dBuVim B Detector ~ Comment
1* 5266.300 8234 1460 96.94  68.30 28.64 peak Nolimi
2 X 5275200 73.01 14862 8763 6830 1933 AVG Nolmi
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE40) Mode 5270 MHz_Ant.1+Ant.2

Vertical

800 dBu¥/m

o AT WL U [

B0

50

40

30

20

10

0

-10

-20.0

1000_000 £300.00 880000 1270000 1660000 2050000 2440000 289300.00 3220000

4000000 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVvim dB Detector  Comment

1 * 10536.985 3417 11.54 45.71 68.30 -2259 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode

UNII-2A_TX AX (HE40) Mode 5270 MHz_Ant.1+Ant.2

1200 dBuV¥/m

Horizontal

120

110

100

0

. ]

ho]

(=]
50
40 s At
30.0
5170.000 5190.00 5210.00 523000 525000 527000 529000 531000 532000 5370.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuv dB dBu\Vim dBuVim dB Detector Comment
1 * 5286.900 7340 1465 88.05 68.30 1975 peak NoLimit
2 X 5288000 6426 14865 78.91 6830 1061 AVG  NolLimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE40) Mode 5270 MHz_Ant.1+Ant.2

Horizontal
80.0 dBu¥/m

(N[ 4T B I [

60

B0

40

30

20

10

-20.0

1000000 4900.00 2800.00 1270000 16600.00 2050000 2440000 2830000 32200.00

40000.00 HH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuv/m dBuVim dB Detector Comment

1 * 10536.810 3374 1154 4528 68.30 -23.02 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AX (HE40) Mode 5310 MHz_Ant.1+Ant.2
Vertical
1300 dBu¥/m
120
110
100 1
®
an 2
il
70 |
(1]
%
L]
4
40
30.0
5210.000 5230.00 525000 5270.00 5290.00 5310.00 5320.00 5350000 5370.00 5410.00 HMH=z
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBu\v/m dB Detector Comment
1 * 5302.400 8249 1467 9716 6830 2886 peak Nolimi
2 X 5325000 7323 1472 8795 6830 1965 AVG Nolimit
5350.000 3773 1479 5252 7400 -2148 peak
4 5350.000 2840 1479 4319 5400 -1081 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AX (HE40) Mode 5310 MHz_Ant.1+Ant.2
Vertical

200  dBu¥/m
60
50 ;

%
40 3

¥
30
20
10
0
-10
-20.0

1000.000 4900.00 ©800.00 12700.00 1GGO0.O0 2050000 2440000 20300.00 32200.00 40000.00 MH=z
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvVim dBuVim dB Detector Comment

1 10621.920 3350 11.56 45.06

74.00 -28.94 peak

2 * 10623.440 2278 1156 34.34

5400 -1966 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AX (HE40) Mode 5310 MHz_Ant.1+Ant.2
Horizontal
130.0 dBuV/m
120
110
100
1
90 "
2
1]
” m
60
50 3
4
40
30.0
5210.000 5230.00 5250.00 5270.00 5290.00 5310.00 5330000 5350.00 5370.00 541000 HHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBu¥im dBuvim dB Detector  Comment
1* 5311.500 7597 14869 90.66 £8.30 2236 peak NolLimit
2 X 5314.000 6547 1470 8017 68.30 1187 AVG  NolLimit
5350.000 3348 1479 4827 7400 -2573 peak
4 5350.000 2654 1479 41.33 5400 -1287 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis

X

Test Mode

UNII-2A_TX AX (HE40) Mode 5310 MHz_Ant.1+Ant.2

80.0 dBu¥/m

Horizontal

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

70 “llﬂ”l]l H”H I ||I Il[ | || ”I H
60
50 [ o 3 - - B
X
4N ;
b
30
20
10
1]
-10
-20.0
1000000 4900.00 600000 1270000 1GGO0O0 2050000 2440000 2030000  32200.00 AD000.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 10620680 2326 1156 3482 5400 -1918 AVG
2 10623.630 3435 1156 4591 7400 -2809 peak
REMARKS:
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE80) Mode 5290 MHz_Ant.1+Ant.2
Vertical

130.0  dBu¥/m
120
110
100

1

X
0

2
80
70 | | |
60
50 X

1
10
30.0
5090.000 5130.00 S170.00 5210.00 5250.00 5290.00 §330.00  5370.00  5410.00 5490.00 MH=z
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBuv dB dBuVim dBuV/m dB Detector  Comment
1 * 5296.800 77.65 14.66 92.31 68.30 24.01 peak NoLimit
2 X 5297600 67.32 1467 81.99 6830 1369 AVG  NoLimit
5350.000 35.32 14.79 50.11 74.00 -23.89 peak
4 5350.000 26.95 14.79 4174 5400 1226 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE80) Mode 5290 MHz_Ant.1+Ant.2

Vertical

0.0 dBu¥/m

o T AL L [

60

&0

40

30

20

10

0

-10

-20.0

1000000 4900.00 880000 1270000 1660000 2050000 2440000 2930000 32200.00

40000.00 HH=z

Reading Correct Measure- )
No. Mk. Freg.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 * 10576.775 3374 11565 4529 6830 -2301 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X
Test Mode UNII-2A_TX AX (HE80) Mode 5290 MHz_Ant.1+Ant.2
Horizontal
130.0 dBuV/m
120
110
100
90 1
X
80 2
. ST |
60
3
50 X
i
410
30.0
5000000 5130.00 5170.00 5210.00 5250.00 5290.00 5330.00 5370000 5410.00 5430.00 HH=z
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBu\Vim dBuVim dB Detector Comment
1* 5303600 7244 1468 8712 6830 1882 peak NoLmit
2 X 5307600 341 1468 7809 6830 979 AVG NoLmit
3 5350000 3555 1479 5034 7400 -2366 peak
4 5350000 2659 1479 4138 5400 -1262 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Orthogonal Axis |X

Test Mode UNII-2A_TX AX (HE80) Mode 5290 MHz_Ant.1+Ant.2

Horizontal
80.0 dBuV/m

C 1V Y I [

60

50

40

30

20

10

-10

-20.0

1000.000 4900.00 2800.00 12700.00 16600.00 2050000 2440000 22320000  32200.00

40000.00 HHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin

MHz dBuv dB dBuVim dBuvim dB Detector Comment

1 * 10580.965 3318 1155 4473 68.30 -2357 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

End of Test Report
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